REQUEST FOR BIDS

NOTICE IS HEREBY GIVEN; that the Undersigned, on behalf of the Town Board of Essex, will accept and
open sealed bids at the Town of Essex until 3:30 P.M. on November 7, 2017, for three (3) 20
gallons/minute Conventional Water Filter Treatment System Units. The bids will be awarded on
November 14, 2017. Specifications are available by contacting the Town of Essex, 2313 Main Street,
Essex, NY or by calling 518-963-4287. Specifications are also available on the Essex County website:
WWW.CO.essex.ny.us.

Payments for bid will be made as installments. See section under “Instructions to Bidders” for
breakdown.

All bids submitted in response to this notice shall be marked “SEALED BID — WATER FILTER TREATMENT
[...]
6) EPA Form 6100-3 - DBE Subcontractor Performance Form

7) EPA Form 6100-4 - DBE Subcontractor Utilization Form

8) Lobbying Certification

9) AIS Contractor’s Certification

The Town intends to purchase three (3) treatment units with payment made as follows:
e 20% after approval of submittals and release for manufacturing, less 5% retainage
» Additional 50% (total of 70%) after delivery of treatment units to site, less 5% retainage
e Additional 30% (total of 100%) after completion of treatment unit start-up, less 5% retainage
« Final 5% retainage payment made upon Engineer’s receipt and satisfactory acceptance of treatment units

Each bidder shall comply with all requirements set forth in the attached document in Appendix F, New York
State Environmental Facilities Corporation Program Requirements and Bid Packet for Construction Contracts
Effective October 1, 2016. The Minority- and Women-Owned Business Enterprises (“MWBE”) goals for this
contract are 20% (see Appendix F) for all contract requirements.



Filter Treatment System

Part 1 - General

1.1

1.2

A.

N

Quality Assurance

This specification covers the furnishing of water treatment equipment as Base Bid. The
equipment and material specified is deemed most suitable for the proposed water treatment
system. The contractor shall prepare his bid on the basis of the materials and equipment listed
herein. Any bid using other than the Base Bid equipment will be considered nonresponsive and
the bid will not be considered for award. The contract will be awarded to the lowest responsible
bidder incorporating the Base Bid equipment. Prequalified Alternates will not be considered
until after award of contract.

The Base Bid shall be a pre-engineered water treatment system, including the system utilizing the
processes and equipment described in section 1.3.

Prequalification of Alternate Equipment

Drawings, specifications, and product literature with adequate detail to determine that what is
proposed will meet the requirements of the plans and specifications. This design pre-submittal
shall be complete and shall include as a minimum, the following:

1. Detailed Layout Drawings.

2. Detailed component specifications and catalog cut sheets.
3. Process P&ID Drawing.
4

Detailed list of variations required from original design, referencing appropriate sections of
the specifications and locations on the drawings.

N

History of the process offered, including pilot data and experience.

6. Installation list including actual scale-up data from pilot testing to full scale plant operation,
also including plant contact names and telephone numbers.

7. All other data as required in Section 1.1 - Quality Assurance.
8. A detailed System Performance Guarantee.

A list of ten installations of similar type and size with plant addresses and telephone numbers.
The engineer and owner may contact these installation sites to determine experience. The
alternate equipment supplier shall also provide a list of total plants. The total number of units
installed shall not be less than twenty (20) for experience purposes

Evidence of manufacturing capability including a description of facilities, the number and
professional qualifications of personnel, and quality control practices. The alternate equipment
supplier shall identify major outside fabricators for the purpose of determining experience.

Show evidence of being able to provide the quality of equipment and services described in this
specification, the equipment supplier shall submit their ANAB-accredited I1SO 9001 quality
system certification. AIAO-BAR accredited systems are not a recognized equivalent and are
therefore specifically prohibited. The quality procedures shall provide for a means of quahfymg
all sub-vendors and shall specify that the fabrication facility is a critical vendor and shall require
inspection. The quality system shall be audited on-site by a third-party independent registrar at
least annually. Certification shall remain in effect throughout the project start-up.

Evidence of technical capability to design and check out the complete alternate system, including



1.3

1.4

modifications which will be required in structures, foundations, and equipment provided by
others.

Evidence of financial responsibility adequate to complete the project and assure viability of
equipment warranty.

. A complete listing of changes which will be required in the contract plans and specifications to

accommodate the alternate equipment.

. Alternate bidders shall guarantee, in writing, signed by an officer of the company that the

equipment offered will provide comparable or superior features, performance quality, and
materials of construction as the equipment specified. Prior approval of the alternate equipment
shall not constitute final approval of specific equipment, but rather constitute only approval of
the respective equipment manufacturers to provide price quotations based on equipment
meeting the specifications. Alternate equipment manufacturers shall modify their standard
products as necessary to meet all provisions of the specifications without exception.

A photocopy of the alternate equipment manufacturer's quotation must be attached to the bid
documents, to assure that the alternate equipment bid is in accordance with the equipment which
has been prequalified.

The cost of any changes incidental to installation of the alternate equipment such as electrical
wiring, relocation of piping, engineering supervision, as-built drawings, etc., shall be borne by
the contractor with no additional expense to the Owner.

. If after installation the alternate equipment does not perform in accordance with the

specifications or other deficiencies are noted, the owner will require the modification or
replacement of such equipment to meet the specifications at no additional expense.

Work Included

. The Contractor shall provide all labor, materials, equipment and incidentals as shown, specified

and required to furnish and deliver the treatment equipment complete with manufacturer
supplied piping, internals and appurtenances,

. In order to assure the highest quality control, the equipment supplier and Manufacturer shall be

one in the same.

The following items are a part of this section and shall be furnished by one manufacturer to
ensure a properly designed and integrated water treatment system.

1. Factory built steel modular tanks, each designed using flocculation and tube settling followed
by a down flow gravity filter with Mixed Media, utilizing a header and lateral underdrain
system.

2. The treatment system shall provide chemical treatment, flocculation, settling, filtration,
automatic process valves, and controls for automatic operation and backwash.

Product Delivery, Storage and Handling

Comply with the pertinent provisions of the delivery schedule.

. Equipment and materials to be shipped F.O.B. shipping points, with freight prepaid to the jobsite.

Fabricated parts when delivered to the site shall be stored off the ground and protected from
weather and damage. Control and electrical devices shall be stored indoors.



1.5

1.6

1.7

. Ship fabricated assemblies in largest sections permitted by carrier regulations. Match-mark all

sections for ease of field installation

Handle so as to prevent damage to equipment during handling and transportation.

. Equipment supplied under this section shall not be delivered to the site until construction has

progressed to the point where installation may properly commence.
Job Conditions

A. All work must be accomplished within the constraints of the construction schedule as specified.

All work shall be scheduled with the Owner and Engineer.
Submittals
Approval Drawings: Submit six sets for approval of the following;

1. Approval drawings showing dimensions, construction and installation details, materials
used, and shipping and operating weights.

2. Manufacturer's literature and catalog cuts of purchased items.

3. Show evidence of being able to provide the quality of equipment and services described in
this specification, the equipment supplier shall submit their ANAB-accredited SO 9001
quality system certification. AIAO-BAR accredited systems are not a recognized equivalent
and are therefore specifically prohibited. The quality procedures shall provide for a means of
qualifying all sub-vendors and shall specify that the fabrication facility is a critical vendor and
shall require inspection. The quality system shall be audited on-site by a third-party
independent registrar at least annually. Certification shall remain in effect throughout the
project start-up.

Installation, Operation & Maintenance Manuals: Submit three copies in electronic format and
three copies in hard copy format, each including the following;

1. Complete manufacturer's installation instructions with detailed installation drawings.
2. Complete manufacturer's operational instructions.

3. Complete manufacturer's maintenance instructions with complete catalog information,
electric motor information, parts list, recommended spare parts list and instructions for
periodic maintenance of the treatment unit.

. This information shall be provided to the Contractor and Engineer at least two weeks prior to the

shipment of the equipment.

General Requirements

. This equipment shall consist of one (1) type of treatment system with associated equipment to

comprise a complete system.

. The units shall be for treating raw water of the following approximate characteristics of both

groundwater and surface water of the area surrounding Essex at a flow rate of 20 gpm.

. The treatment system shall be furnished by a single manufacturer who shall comply with the

following:

1. The single manufacturer supplying equipment to this specification shall furnish proof of a
minimum of 100 installations and 10 years of manufacturing treatment systems as specified.

2. Inaddition to normal start-up service, the systems detailed above shall be fully operational



including the demonstration of a fully automated control sequence for the backwash and tube
flush of the system, based on reaching design terminal headloss in the filter.

Part 2 - Products

2:1

Al

2.2

2.3

General

All component parts and equipment utilized in the pre-engineered water treatment system,
including the systems described in Section 1.3 shall be furnished as a complete integrated system
by one manufacturer.

Furnish a 20 gpm factory built steel modular water treatment plant of dimensions not to exceed 6
ft in length, 5 ft in width, 7 ft in height.

Furnish three (3) identical tanks with flocculation, tube settling and integral filters each capable of
20 GPM. The following pre-engineered treatment system shall be provided:

Nominal Flocculator | Tube Settler | Filter
Capacity Detention | Overflow Surface Area
Per Tank Time Rate Per Tank
(gpm) (min.) GPD/FT2 (sq.ft.)

20 10 164 4

Design

The plant supplied shall be simple to operate and maintain. All plant functions shall be
automated with the exception of setting plant flow rate, and mixing chemicals. The unit shall
operate at a constant but manually adjustable rate, shutting down automatically as required to
backwash the filter and drain the settling tube chamber. The plant shall accommodate the
introduction of floc-forming chemicals and hypochlorite solution. Alum and polymer shall be
added to the influent for coagulation and as filter aid, respectively. Alkalinity adjustment, if
required, shall be accomplished by feeding soda ash.

Unit can be programmed for either in manual or automatic start and stop of raw water pumps.
Standard unit includes on-off switch for operator manual control. Automatic start-stop based on
clearwell level can be added upon request.

Process

Flocculation

1. Plant influent shall enter the flocculation chamber where a mechanical flocculator shall cause
the rapid formation of a highly settleable floc.

2. Mechanical flocculation of the paddle type shall be provided to assure proper
agitation of the floc particles.

a. The flocculator shall be constructed of stainless steel and shall be driven by a 1/20
hp 115 VAC, 60Hz single phase motor. Maximum paddle tip velocities shall not
exceed 2 fps.

Settling



24

2

L]

The water shall then flow to an efficient settling system utilizing shallow depth tube-type
settlers inclined at not more than 7-1/2 degrees from horizontal. The tube settling overflow
rate shall be based on total equivalent settling tube area and shall be rated as shown in table.

Automatic sludge wasting from the settling system shall also be included.

Tube settling devices that are inclined at 45 degrees or more from horizontal shall be defined
as continuously draining. Continuously draining settling devices shall have an equivalent
settling tube area to ensure that overflow rates do not exceed 1.23 gpm/ft2 of effective cross
sectional area. Sludge withdrawal shall be provided by a mechanical sludge collection system
or properly sloped hopper with automatic sludge withdrawal capability. The mechanical
sludge collection system shall use corrosion resistant materials. Normally submerged
mechanical parts including bearings shall not require grease lubrication. Automatic single
withdrawal shall be on an intermittent basis with adjustable duration and frequency.

Filtration

The total filter area of each filter shall be as shown in the table in Section 2.1 C. of this
specification. Effluent shall be collected through a header and PVC lateral underdrain system
that shall also serve to uniformly distribute backwash water during the filter cleaning cycle.
The effluent system shall include a pump and float valve arranged so that discharge of water
from the plant exactly matches the flow entering the plant.

The filter media shall be a 30 inch deep Mixed Media separation bed composed of three
materials, each of different size and specific gravity, providing uniform void distribution
from coarse to fine in the direction of flow. The Mixed Media shall consist of 18” of anthracite
coal, 9” of silica sand and 3” of high density sand. The top of the bed shall consist of material
of approximately 1.2 mm particle size, and the bottom of approximately 0.2 mm particle size.

The supporting system for the media shall be of select graded gravel. Gravel consists of 3 in.
of High Density support gravel, 9 inches of Silica gravel.

The filter media and gravel shall be supplied by the manufacturer and shall be shipped in
bags for ease of installation. The manufacturer will advise exact volume of each layer of
Mixed Media to be installed by the contractor.

Cleaning Cycle

Means shall be provided to automatically initiate backwash of the system on the basis of
headloss, or manually at the discretion of the plant operator. The backwash system shall
incorporate an integral backwash pump and siphon for washing the filter and for automatic
sludge removal from the settling chamber each time the backwashing is initiated. Return to
the filtering mode shall be automatic at completion of the cleaning cycle. Automatic
backwash can also be initiated on basis of finished water turbidity.

Package System Construction

Tank Fabrication

The plant shall be of the size and shape shown on the plans and fabricated of 3/16 inch
minimum steel plate suitably braced.

a. Inno case shall a single steel plate wall separate filtered water and unfiltered water. A
double bulkhead shall be provided with free drainage from the space between.

Plant Process Valves



2.5

1. The treatment plant manufacturer shall provide all process control valves in sizes shown on
the drawings. Float-operated valves, a siphon and pumps shall be utilized to minimize
system complexity. All components shall be readily accessible for maintenance

C. Valve Description

1. Influent Rate Control Valve: one, 1 inch float controlled.

2. Effluent Rate Control Valve: one, 1 inch float controlled.

(4%

Effluent Valve: one, 1 inch ball with electric actuator.

4. Backwash Valve: one, 1% inch ball with electric actuator.